
1 

 

 
 

 

SCHOOL OF BIO AND CHEMICAL ENGINEERING  

DEPARTMENT OF CHEMICAL ENGINEERING

UNIT – I – THERMAL SEPERATION   SCHA3005 



2 

 

Introduction to mass transfer 
When a system contains two or more components whose concentrations vary from point to point, there is a  

natural tendency for mass to be transferred, minimizing the concentration differences within a system. 

 The transport of one constituent from a region of higher concentration to that of a lower concentration is  

called mass transfer. 

 

The transfer of mass within a fluid mixture or across a phase boundary is a process that plays a major  

role in many industrial processes. Examples of such processes are: 
[...]
A physical situation which is encountered in the distillation of two constituents whose molar latent 

heats of vaporization are essentially equal, stipulates that the flux of one gaseous component is  

equal to but acting in the opposite direction from the other gaseous component; that is, NA = - NB. 

 

The molar flux NA, for a binary system at constant temperature and pressure is described by 

 

                     )( BAA
A

ABA NNy
zd

yd
DCN ++−=  

or                )( BAA
A

ABA NNy
zd

Cd
DN ++−=           ------- (1) 

 

with the substitution of NB = - NA, Equation (1) becomes, 

 

                           

                      
zd

Cd
DN A

ABA −=    -----------------         (2) 

 

For steady state diffusion Equation. (2) may be integrated, using the boundary conditions: 

                      at   z = z1         CA  =  CA1 

                            and   z = z2        CA  =  CA2 

 

Giving, 

                        −=
2

1

2

1

A

A

C

C
AAB

Z

Z
A CdDzdN  

from which 

                        

                               

                 )( 21
12

AA
AB

A CC
zz

D
N −

−
=         ------------------- (3) 

 

For ideal gases,   
TR

p

V

n
C AA

A ==  .   Therefore Equation. (3) becomes 

 

                               )(
)(

21
12

AA
AB

A PP
zzTR

D
N −

−
=   ---------- (4) 

 

This is the equation of molar flux for steady-state equimolar counter diffusion. 

 



17 

 

Concentration profile in this equimolar counter diffusion may be obtained from, 

 

                   0)( =AN
zd

d
   (Since NA is constant over the diffusion path). 

 

And   from equation. (2) 

                      

                        
zd

Cd
DN A

ABA −= . 

 

Therefore  

                           0=







−

zd

Cd
D

zd

d A
AB . 

 

   or                  .0
2

2

=
zd

Cd A  

 

This equation may be solved using the boundary conditions to give 

 

                                      

21

1

2

1

1
zz

zz

CC

CC

A

A

A

A

−

−
=

−

−
   -------------- (5) 

 

Equation, (5) indicates a linear concentration profile for equimolar counter diffusion. 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 



18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 
 

 

 

SCHOOL OF BIO AND CHEMICAL ENGINEERING 

DEPARTMENT OF CHEMICAL ENGINEERING 

UNIT – II SORPTION TECHNIQUES SCHA3005 



19 

 

 

  

FILTRATION 

Filtration plays an important role in the natural treatment of groundwater as it 

percolates through the soil. It is also a major part of most water treatment. 

Groundwater that has been softened, or treated through iron and manganese 

oxidation, requires filtration to remove floc created by coagulation or oxidation 

processes. Since surface water is subject to run-off and does not undergo natural 

filtration, it must be filtered to remove particles and impurities. 

Filtration can be compared to a sieve or micro-strainer that traps suspended 

material between the grains of filter media. However, since most suspended 

particles can easily pass through the spaces between grains of the filter media, 

straining is the least important process in filtration. Filtration primarily depends on 

a combination of complex physical and chemical mechanisms, the most important 

being adsorption. Adsorption is the process of particles sticking onto the surface of 

the individual filter grains or onto the previously deposited materials. Forces that 

attract and hold particles to the grains are the same as those that work in coagulation 

and flocculation. In fact, coagulation and flocculation may occur in the filter bed, 

especially if coagulation and flocculation before filtration was not properly 

controlled. Incomplete coagulation can cause serious problems in filter operation. 

 
Theory of filtration 

Depending on dispersing medium filtration is divided in two parts: 1) gas filtration 

and 2) liquid filtration. Gas filtration theory It mainly includes filtration of aerosols 

and lyosols. Membrane filters and nucleopore filters are based on these below 

mechanisms. Mechanism of gas filtration (Wilson & Cavanagh, 1969) Diffusion 

deposition: The trajectories of individual small particles do not coincide with the 

streamlines of the fluid 



20 

 

because of Brownian motion. With decreasing particle size the intensity of 

Brownian motion increases and, as a consequence, so does the intensity of 

diffusion deposition. Direct interception: This mechanism involves the finite size 

of particles. A particle is intercepted as it approaches the collecting surface to a 

distance equal to its radius. A special case of this mechanism is the so-called sieve 

effect, or sieve mechanism. Inertial deposition: The presence of a body in the 

flowing fluid results in a curvature of the streamlines in the neighborhood of the 

body. Because of their inertia, the individual particles do not follow the curved 

streamlines but are projected against the body and may deposit there. It is obvious 

that the intensity of this mechanism increases with increasing particle size and 

velocity of flow. Gravitational deposition: Individual particles have a certain 

sedimentation velocity due to gravity. As a consequence, the particles deviate from 

the streamlines of the fluid and, owing to this deviation; the particles may touch a 

fiber. Electrostatic deposition: Both the particles and the fibers in the filter may 

carry electric charges. Deposition of particles on the fibers may take place because 

of the forces acting between charges or induced forces. Liquid filtration theory 

(Melia & Weber, 1972). The term solid-liquid filtration covers all processes in 

which a liquid containing suspended solid is freed of some or the entire solid when 

the suspension is drawn through a porous medium. 

Kozeny-Carman equation: Idv/Adt= Δ P/ r μ (l+L) 

Where, A = filter area; V = total volume of filtrate delivered; t = filtration time; ΔP 

= pressure drop across cake and medium; r = specific cake resistance; μ = filtrate 

viscosity; l = cake thickness; L = thickness of cake equivalent to medium 

resistance. 

TYPES OF FILTERS 

Several types of filters are used for water treatment. Early slow sand filters 

typically have filter rates of 0.05 gpm/ft2 of surface area and require large filter 

areas. The top several inches of the sand has to be removed regularly-- usually by 

hand--due to the   mass   of   growing   material   „schmutzdecke‟   that collects in 

the filter. Sand removed is usually washed and returned to the filter. These filters 

are still in use in some small plants, especially in the western United States as well 

as in many developing countries. They may also be used as a final step in 

wastewater treatment.Modern filters are classified as: Gravity Filters (Rapid Sand 

or High Rate-Dualmedia-Multi- media) or Pressure Filters (Sand or Multi- 



21 

 

media). 

 
 

RAPID SAND FILTERS 

Rapid sand filters have filter rates 40 times those of slow sand filters. The major 

parts of a rapid sand filter are: 

•Filter tank or filter box 

•Filter sand or mixed-media 

•Gravel support bed 

•Underdrain system 

•Wash water troughs 

•Filter bed agitators 

The filter tank is generally constructed of concrete and is most often rectangular. 

Filters in large plants are usually constructed next to each other in a row, allowing 

piping from the sedimentation basins to feed the filters from the central pipe 

gallery. Some smaller plants are designed with filters forming a square of four 

filters with a central pipe gallery feeding the filters from a center wall. 

Filter Sand 

The filter sand used in rapid sand filters is manufactured specifically for the 

purpose of water filtration. Most rapid sand filters contain 24-30 inches of sand, 

but some newer filters are deeper. The sand used is generally 0.4 to 0.6 mm in 

diameter. This is larger than the sand used in slow rate filtration. The coarser 

sand in the rapid filters has larger voids that do not fill as easily. 

PRESSURE FILTERS 

Pressure filters fall into two categories: pressure sand and diatomaceous earth 

filters. Pressure filters are used extensively in iron and manganese removal plants. 

A pressure sand filter is contained under pressure in a steel tank, which may be 

vertical or horizontal, depending on the space available. As with gravity filters, the 

media is usually sand or a combination of media, and filtration rates are similar 

to gravity filters. 

Groundwater is first aerated to oxidize the iron or manganese, and then pumped 

through the filter to remove the suspended material. 



22 

 

FILTER AIDS 

When water passes through a filter, the floc sometimes is torn apart into smaller 

particles that penetrate deeply into the filter media, causing premature turbidity 

breakthrough. This requires more frequent filter backwashing of the filter and large 

volumes of backwash water to be able to remove the floc that has penetrated 

deeply into the filter bed. 

A filter aid is a material that adds strength to the floc and prevents its breakup. 

Generally, a polymer is used as a filter aid because it creates strong bonds with the 

floc. Polymers are water soluble, organic compounds that can be purchased in 

either wet or dry form. 

Polymers have very high molecular weight and cause the floc to coagulate and 

flocculate quickly. Polymers can have positive or negative charges, depending on 

the type needed to cause attraction to the specific floc filtered. 

When used as a filter aid, the polymer strengthens the bonds and prevents the 

shearing forces in the filter from breaking the floc apart. For best results, the 

polymer should be added just ahead of the filter. A normal dose of polymer for 

filter aiding will be less than 0.1 ppm, but the exact dose will be decided by the 

result of a jar test and by experimentation in the treatment plant. Too much polymer 

will cause the bonds to become too strong, which may then cause the filter to plug, 

especially the top few inches of the filter media. 

COAGULATION AND FLOCCULATION PROCESS FUNDAMENTALS 

Coagulation and Flocculation Groundwater and surface water contain both 

dissolved and suspended particles. Coagulation and flocculation are used to 

separate the suspended solids portion from the water. Suspended particles vary in 

source, charge, particle size, shape, and density. Correct application of coagulation 

and flocculation depends upon these factors. Suspended solids in water have a 

negative charge and since they have the same type of surface charge, they repel 

each other when they come close together. Therefore, suspended solids will remain 

in suspension and will not clump together and settle out of the water, unless proper 

coagulation and flocculation is used. Coagulation and flocculation occurs in 

successive steps, allowing particle collision and growth of floc. This is 



23 

 

then followed by sedimentation (see Sedimentation Chapter). If coagulation is 

incomplete, flocculation step will be unsuccessful, and if flocculation is 

incomplete, sedimentation will be unsuccessful. 

COAGULATION Coagulant chemicals with charges opposite those of the 

suspended solids are added to the water to neutralize the negative charges on non- 

settlable solids (such as clay and color-producing organic substances). Once the 

charge is neutralized, the small suspended particles are capable of sticking 

together. These slightly larger particles are called microflocs, and are not visible to 

the naked eye. Water surrounding the newly formed microflocs should be clear. If 

not, coagulation and some of the particles charge have not been neutralized. More 

coagulant chemicals may need to be added. A high-energy, rapid-mix to properly 

disperse coagulant and promote particle collisions is needed to achieve good 

coagulation. Over-mixing does not affect coagulation, but insufficient mixing will 

leave this step incomplete. Contact time in the rapid- mix chamber is typically 1 to 

3 minutes. 

Alum A12(SO4)3 + 3 Ca(HCO3)2 -------------- > 2 Al(OH)3 + 3CaSO4 + 6 CO2 

Aluminum + Calcium gives Aluminum + Calcium + Carbon Sulfate Bicarbonate 

Hydroxide Sulfate Dioxide (present in the water to treat) Ferric Sulfate Fe2(SO4)3 

+ 3 Ca(HCO3)2 ---------------------------- > 2 Fe(OH)3 + 3CaSO4 + 6 CO2 Ferric + 

Calcium gives Ferric + Calcium + Carbon Sulfate Bicarbonate Hydroxide Sulfate 

Dioxide (present in the water to treat) Ferric Chloride 2 Fe Cl3 + 3 Ca(HCO3)2 -- 

----------> 2 Fe(OH)3 + 3CaCl2 + 6CO2 Ferric + Calcium gives Ferric + Calcium 

+ Carbon Chloride Bicarbonate Hydroxide Chloride Dioxide (present in the water 

to treat) Polymers Polymers (long-chained, high-molecular-weight, organic 

chemicals) are becoming more widely used. These can be used as coagulant aids 

along with the regular inorganic coagulants. Anionic (negatively charged) 

polymers are often used with metal coagulants. Low-to-medium weight cationic 

(positively charged) polymers may be used alone, or in combination with alumor 

ferric coagulants to attract suspended solids and neutralize their surface charge. 

Manufacturers can produce a wide range of polymers that meet a variety of source-

water conditions by controlling the amount and type of charge and the polymers 

molecular weight. Polymers are effective over a wider pH range than inorganic 

coagulants. They can be applied at lower doses, and do not consume alkalinity. 

They produce smaller volumes of more concentrated, rapidly settling 



24 

 

floc. Floc formed from use of a properly selected polymer will be more resistant to 

shear, resulting in less carryover and a cleaner effluent. Polymers are generally 

several times more expensive in price per pound than inorganic coagulants. 

Selection of the proper polymer requires considerable jar testing under simulated 

plant conditions, followed by pilot or plant-scale trials. All polymers must also be 

approved for potable water use by regulatory agencies. 

Precipitation: 

Precipitation is the most commonly used technique in industry for the 

concentration of macromolecules such as proteins and polysaccharides. Further, 

precipitation technique can also be employed for the removal of certain unwanted 

byproducts e.g. nucleic acids, pigments. 

Neutral salts, organic solvents, high molecular weight polymers (ionic or non- 

ionic), besides alteration in temperature and pH are used in precipitation. In 

addition to these non-specific protein precipitation reactions (i.e. the nature of the 

protein is unimportant), there are some protein specific precipitations e.g., affinity 

precipitation, ligand precipitation. 

Neutral salts: 

The most commonly used salt is ammonium sulfate, since it is highly soluble, 

nontoxic to proteins and low-priced. Ammonium sulfate increases hydrophobic 

interactions between protein molecules that result in their precipitation. The 

precipitation of proteins is dependent on several factors such as protein 

concentration, pH and temperature. 

Organic solvents: 

Ethanol, acetone and propanol are the commonly used organic solvents for protein 

precipitation. They reduce the dielectric constant of the medium and enhance 

electrostatic interaction between protein molecules that lead to precipitation. Since 

proteins are denatured by organic solvents, the precipitation process has to be 

carried out below 0°C. 

Non-ionic polymers: 

Polyethylene glycol (PEG) is a high molecular weight non-ionic polymer that can 

precipitate proteins. It reduces the quantity of water available for protein solvation 

and precipitates protein. PEG does not denature proteins, besides being non-toxic. 



25 

 

Ionic polymers: 

The charged polymers such as polyacrylic acid and polyethyleneimine are used. 

They form complexes with oppositely charged protein molecules that causes 

charge neutralisation and precepitation. 